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WEIGHT

ITEM |PART NO. DESCRIPTION QTY.

1 |SMU201601 Large Saddle Mount, 16" Tower Leg 2 22.42 LBS
2 |SMU201602 CLAMP PLATE 2 15.48 LBS
3 |MTC9851.01 INNER CHANNEL 2 11.41 LBS
4 |MTC9851.02 OUTER CHANNEL 2 11.78 LBS
5 |MT38430B7 |[3/4" X 30" GALV Threaded Rod, Grade B7| 4 3.76 LBS
6 |GWF-06 3/4" GALV FLAT WASHER 8 0.04 LBS
7 |GWL-06 3/4" GALV LOCK WASHER 8 0.01 LBS
8 |GN-06 3/4" GALV HEX NUT 8 0.02 LBS
9 |GB-0520A 5/8" X 2" GALV BOLT KIT (A325) 8 0.13LBS
10 |GWF-05 5/8" GALV FLAT WASHER 16 0.02 LBS
11 |GUB-5XXX 5/8" GALV U-BOLT(SEE TABLE) 4 -

12 |MT-654 ©4.5" O.D. X 72" SCH 40 PIPE 1 -
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PART NUMBER [PLAIN END PIPE PIPE DESCRIPTION U-BOLT U-BOLT DESCRIPTION V-\l-/(E)l-g\l-liT
PML-SC2-B N/A N/A GUB-52440 5/8" X 2-1/2" X 4" GALV U-BOLT 147.19 LBS
PML-SC2-72 MT-651 PLAIN END PIPE 2-3/8" OD X 72" | GUB-52440 5/8" X 2-1/2" X 4" GALV U-BOLT 168.99 LBS
PML-SC2-96 MT-651-96 PLAIN END PIPE 2-3/8" OD X 96" | GUB-52440 5/8" X 2-1/2" X 4" GALV U-BOLT 176.52 LBS
PML-SC4-B N/A N/A GUB-5456 |5/8" X 4-5/8" X 6-1/2" GALV U-BOLT | 149.30 LBS
PML-SC4-63 MT-653-63 PLAIN END PIPE 4-1/2" OD X 63"| GUB-5456 |5/8"X 4-5/8" X 6-1/2" GALV U-BOLT| 214.28 LBS
PML-SC4-96 MT-654-96 PLAIN END PIPE 4-1/2" OD X 96"| GUB-5456 |[5/8"X 4-5/8" X 6-1/2" GALV U-BOLT| 235.94 LBS
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